
Appendix C 
Onsite Sewage Disposal Systems: Evaluation of 

Treatment Alternatives and Costs 



 



 

 APPENDIX C 
WDC.072400001 1 

T E C H N I C A L  M E M O R A N D U M    

 

Onsite Sewage Disposal Systems: Evaluation of 
Treatment Alternatives and Costs 
PREPARED FOR: Anne Arundel County 

PREPARED BY: CH2M HILL 
Harms & Associates, Inc. 
Stearns & Wheler, LLC 

COPIES: Maryland Department of the Environment 

DATE: January 22, 2008 

 

Table of Contents 
Executive Summary .............................................................................................................................3 
Policy Issues ..........................................................................................................................................9 
[...]
APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

 APPENDIX C 
WDC.072400001 45 

Preliminary Cost Analysis of Community Wastewater Systems 
The purpose of this task was to develop planning-level unit costs and cost quantity 
information for estimating the costs of cluster community wastewater systems. For this task, 
a total of 10 communities were evaluated for the construction of a collection system, 
community wastewater treatment plant, and treated effluent disposal system. This section 
describes the selection of treatment and disposal options used in the cost analysis.  

Community Wastewater Systems Flow and Load Characterization  

Development of Current and Future Flows 

The current number of OSDS was determined for each of community study areas. The OSDS 
were then converted to EDUs to account for any nonresidential OSDS in the study 
community. An average daily flow of 250 gpd per EDU was applied to calculate the existing 
flow rates for each community. To estimate the future flows, land use was analyzed to 
estimate the ultimate number of EDUs and ultimate flow for each community. The flows for 
the study communities are shown in Table 21. The Gingerville and Hunters Harbor – Long 
Point communities were not evaluated in this alternative because of the lack of effluent 
disposal options. However two additional petition areas, Shady Rest Road and Sabrina 
Park, were added.  

The ultimate flows for the study communities cover a broad range, from 5,000 gpd to 
721,000 gpd. The smaller flows represent a true community treatment system, while the 
higher end of the range represents a small municipal treatment plant. The broad range of 
flows was chosen to evaluate the cost difference between small and large community 
systems. The treatment plants were sized and costs developed based on ultimate flows from 
that community.  

Development of Loads 
Typical constituent loadings were used for sizing the treatment systems. Typical per capita 
(per person) loadings were obtained from Wastewater Engineering Treatment and Reuse 
(Metcalf and Eddy, 2003). These per capita loadings were then multiplied by 2.6 people per 
household (EDU) from census data (CH2M HILL, 2007). The mass loadings were then 
divided by the 250 gpd/EDU flow to obtain constituent concentrations that would be 
expected at the treatment plants. Table 22 shows the typical per capita loading used and 
resulting average concentration at the treatment plants. 

TABLE 21 
Flow Summary for Study Communities 

Study Area 

Current 
Estimated 

EDU’s 

Current 
Project Flows 

(gpd) 
Ultimate 

Projected EDU’s 
Ultimate Projected 

Flows (gpd) 

Terrace Gardens 203 50,750 520 129,958 

Arden on the Severn 471 117,750 654 163,576 

Chartwell 1,476 369,000 2,880 720,068 

Mt. Tabor Rd 337 84,250 362 90,575 



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

APPENDIX C 
46 WDC.072400001 

TABLE 21 
Flow Summary for Study Communities 

Study Area 

Current 
Estimated 

EDU’s 

Current 
Project Flows 

(gpd) 
Ultimate 

Projected EDU’s 
Ultimate Projected 

Flows (gpd) 

Patuxent Manor 280 70,000 509 127,222 

Riverdale 884 221,000 1,290 322,543 

Sherwood Forest 347 86,750 694 173,500 

Shore Acres 504 126,000 881 220,352 

Shady Rest Road 20 5,000 20 5,000 

Sabrina Park 41 10,250 87 21,750 

 
 
TABLE 22 
Summary of Constituent Concentrations for Wastewater  

Parameter 
Load 

(g/capita-day) 
Concentration 

(mg/L) 

Biochemical Oxygen Demand (BOD) 85 234 

Total Suspended Solids (TSS) 95 261 

Ammonia Nitrogen (NH3-N) 7.8 21 

Organic Nitrogen 5.5 15 

Total Kjeldahl Nitrogen(TKN) 13.3 37 

Organic Phosphorus (P) 1.23 3 

Inorganic P 2.05 6 

Total P 3.28 9 

 

Screening and Selection of Treatment Alternatives 

Basis of Selection 

The screening and selection of treatment alternatives were guided by the following factors: 

• Discharge Requirements: Individual septic systems are not required to have a permit to 
discharge wastewater and are considered a nonpoint source of pollution. Connecting 
these individual systems makes them into a point source of pollution and a discharge 
permit is then required. The level of treatment required of the community systems is 
chiefly governed by the requirements needed to obtain a discharge permit for the 
treated wastewater. 

• Level of nutrient removal: The ability of a treatment technology to remove nutrients 
from the wastewater, specifically nitrogen. A higher level of nitrogen removal is 
achievable through small community systems than is possible with individual onsite 
systems. This higher the level of treatment gained from the community treatment plants 



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

 APPENDIX C 
WDC.072400001 47 

may offer the best solution for nutrient reduction from some areas currently served from 
individual systems. 

• Operational considerations: It is anticipated that the community treatment systems 
would be operated by Ann Arundel County staff. An easy–to-operate plant is 
advantageous because there could be many community plants spread out over the 
county that would have to be operated by personnel who would be required to split 
their time between several plants.  

• Treatment System Size: The size of the community to be served has a bearing on the 
type of treatment technology to be used. A treatment system that works well with a 
plant flow of 10,000 gpd may not be practical for a plant with a flow of 500,000 gpd, and 
vice versa. 

Selected Treatment Options 

Three general treatment technologies were chosen as the basis for the community system 
cost analysis. The technologies chosen fit, to varying degrees, the selection criteria 
mentioned above. The technology options used were: 

Option 1 
Trickling filter  
Effluent TN < 20 mg/L  
Applicable for flows < 5,000 gpd 

Option 2 
Sequencing Batch Reactor  
Effluent TN < 8 mg/L 
Applicable for flows > 5,000 gpd 

Option 3 
Membrane Bioreactor 
Effluent TN < 3 mg/L 
Applicable for flows > 20,000 gpd 

Each of these treatment options is designed treat the influent wastewater to meet the 
required discharge limits for each community. Sludge generated at each site would be 
stored and liquid-hauled to one of the County’s existing treatment plants for processing.  

Option 1 - Trickling Filter 
In a trickling filter, biological treatment is accomplished by microorganisms that grow on 
plastic media. The advantage of a fixed film process such as a trickling filter is that they are 
easy to maintain and require very little operation adjustment. The disadvantage is that 
trickling filters cannot produce the high of level of treatment of an activated sludge process.  

The trickling filter used for the cost analysis was the Bioclere, which is manufactured by 
Aquapoint. Similar systems are manufactured by Waterloo Biofilter and SepiTech. A typical 
flow schematic for the treatment system based on the Bioclere system is shown in Figure 4.  



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

APPENDIX C 
48 WDC.072400001 

FIGURE 4  
Bioclere Trickling Filter Flow Schematic 

BAFFLED
PRIMARY 

TANK

FLOW 
EQUALIZATION 

CHAMBER

BIOCLERE TRICKLING
FILTER MODULES

ALKALINITY 
ADDITION

UV 
DISINFECTION

SLUDGE (NITRATE) RECYCLE

INFLUENT

TREATED 
EFFLUENT

 

 

Raw wastewater enters into a primary settling tank, where solids drop out. The overflow 
moves into the Bioclere unit where a pump recirculates the wastewater over the plastic filter 
media. Solids settle in the cone-shaped bottom of this unit and are pumped back to the 
primary settling tank. The unit provides BOD removal and nitrification. Nitrogen removal is 
accomplished by the recycling of flow from the Bioclere unit back to the primary settling 
tank. The nitrate in the recycle flow is denitrified (converted to nitrogen gas) in the anoxic 
conditions that exist in the primary settling tank.  



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

 APPENDIX C 
WDC.072400001 49 

Figure 5 shows a typical Bioclere filter unit.  

FIGURE 5 
Typical Boiclere Filter Unit 

 
Source: Aquapoint 

The Bioclere system is applicable for very low influent flows, ranging from hundreds of 
gallons per day up to 40,000 gpd. The treatment units can be arranged in parallel to increase 
the capacity of the system. When flows are above 40,000 gpd, other treatment technologies 
are more cost-effective than the increasing number of Bioclere trains. The Bioclere can 
produce effluent quality of 20 mg/L TN when operated in this configuration.  

One of the main advantages of the Bioclere system is that is its maintenance requirements 
are very low, therefore reducing operational costs. On the other hand, its lower quality 
effluent and smaller flow range applicability eliminates the opportunity to use it in larger 
applications.  

Option 2 – Sequencing Batch Reactor 
A sequencing batch reactor (SBR) is an activated sludge process that performs BOD 
removal, biological nutrient removal, and clarification in a single tank. The biological step of 
the treatment process consists of four main stages: fill, react, settle, and decant. During the 
react stage, the process is alternated between aerobic and anoxic zones to allow nitrification 
and denitrification. During the settle stage, the process acts as a secondary clarifier. In this 
study, the SBR system considered is manufactured by Aqua-Aerobic Systems, Inc.  

The typical flow schematic for an SBR plant is shown in Figure 6. The headworks would 
consist of screening and grit removal for the raw wastewater. A minimum of two SBR tanks 
is recommended such that the one tank can always be filling while the other tank is settling 
and decanting. An equalization tank is often added after the SBR to equalize the intermittent 
decant flows prior to disinfection.  



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

APPENDIX C 
50 WDC.072400001 

FIGURE 6 
Sequencing Batch Reactor Flow Schematic 

EQUALIZATION 
TANK

SEQUENCING 
BATCH 

REACTOR TANKS

AERATED 
SLUDGE 

STORAGE TANK

MECHANICAL
SCREEN

UV
DISINFECTION

GRIT 
REMOVAL

SLUDGE 
HAULED TO 

COUNTY WWTP

TREATED 
EFFLUENT

INFLUENT

 

 

Figure 7 shows a section view of a typical SBR basin with a floating decanter.  

FIGURE 7 
SBR Basin with Floating Decanter 

 
Source: Aqua-Aerobics Systems 

SBRs are applicable for a very wide range of flow rates, including small packaged systems 
for flows lower than 75,000 gpd. SBRs can reach very low nitrogen effluent levels, and an 
effluent TN of < 8 mg/L was used for this match discharge limits.  

The advantages of an SBR are its ability to meet stricter discharge limits and perform the 
treatment within a single tank. Some of the disadvantages are that more process control is 
needed to maintain the activated sludge process, along with the added controls needed to 
run the treatment sequence.  



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

 APPENDIX C 
WDC.072400001 51 

Option 3 – Membrane Bioreactor 
A membrane bioreactor (MBR) is an activated sludge process in which the clarification and 
effluent filtering steps are replaced by a membrane filter. Figure 8 shows a typical flow 
schematic for an MBR plant setup for nutrient removal. Biological treatment is set up in a 
modified 4-stage Bardenpho process with an aerobic zone for BOD removal and nitrification 
and pre- and post-anoxic tanks for denitrification. 

FIGURE 8 
Membrane Bioreactor Flow Schematic 

UV
DISINFECTION

BIOREACTOR 
TANKS

NITRATE
RECYCLE

MEMBRANE
TANKS

AERATED
SLUDGE STORAGE

TANK

CHEMICAL
ADDITION

MIXED LIQUOR
RECYCLE

TREATED 
EFFLUENT

MECHANICAL
SCREENS GRIT 

REMOVAL

INFLUENT

PRE-
ANOXIC 
ZONES

AEROBIC 
ZONES

POST-
ANOXIC 
ZONES

SLUDGE HAULED TO 
COUNTY WWTP

 

MBRs typically operate with mixed liquor suspended solids (MLSS) values ranging from 
10,000 mg/L to 15,000 mg/L. One of the main advantages of MBRs is their smaller footprint 
(because of higher operating MLSS concentrations) and high effluent quality compared to 
other treatment processes. In this study, the MBR system was based a system manufactured 
by Zenon Environmental Corporation. Figure 9 shows a pre-packaged Z-MOD MBR System.  

FIGURE 9 
Z-MOD MBR System 

 
Source: Zenon Environmental Corporation 



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

APPENDIX C 
52 WDC.072400001 

MBRs are available in pre-packaged, more cost-effective alternatives, applicable to a wide 
range of flow rates. In the lower end they can treat flow rates as low as 20,000 gpd and up to 
2 mgd.  

When used in conjunction with chemical addition, MBRs can reach very low nitrogen and 
phosphorous effluent levels. Metal salts such as alum or ferric chloride are added to 
precipitate and remove phosphorus. Methanol is added in the post-anoxic zone as a 
supplemental carbon source to allow complete denitrification. In this study, the total 
nitrogen (TN) limit was established at 3 mg/L and the phosphorus effluent limit to 
0.3 mg/L.  

The advantages of the MBR are the small footprint needed and excellent quality effluent 
that is suitable for reuse application or direct discharge. The main disadvantages of MBR 
systems are their high energy consumption and general complexity of equipment.  

Evaluation of Disposal Options 
Effluent disposal options were evaluated for each of the study communities at a broad 
conceptual level. This initial evaluation found that two of the areas, Gingerville and Hunters 
Harbor – Long Point, did not appear to have any viable disposal options.  

Finding workable disposal options was a difficult task even at the conceptual level. The 
current regulatory framework makes it very difficult to permit a new point source as would 
be required for the community treatment systems. The construction of a community 
treatment system to replace substandard septic systems would be a great benefit to the 
Chesapeake Bay; however, no framework currently exists to aid or encourage this process. 

A cost estimate for the construction of an effluent disposal system was prepared for each of 
the 10 communities. Table 23 lists the options used for each of the communities. Where a 
disposal option was not available, it was listed as “none.” 

TABLE 23 
Effluent Disposal Options 

Community Direct Discharge  Land Application  

Terrace Gardens None Deep trenches, effluent could be reused in summer months 
for irrigation of golf course or community college  

Arden on the Severn Severn River Deep trenches, effluent could be reused in summer months at 
ball fields.  

Chartwell Severn River Deep trenches, effluent could be reused in summer months 
the County’s Kinder Farm Park.  

Mt. Tabor Rd South River Spray irrigation on crop land. 

Patuxent Manor Patuxent River Rapid infiltration basins. 

Riverdale Magothy River None 

Sherwood Forest None Deep trenches, effluent could be reused in summer months 
for irrigation of golf course.  

Shore Acres None Deep trenches, effluent could be reused in summer months 
for irrigation of golf course.  

Shady Rest Road None none 

Sabrina Park Severn River none 



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

 APPENDIX C 
WDC.072400001 53 

Direct Discharge 
A direct discharge to surface waters would require a new National Pollution Discharge 
Elimination System (NPDES) discharge permit, which is unlikely to be obtained without 
some regulatory flexibility based on removing nonpoint source pollution and replacing it 
with lesser amount of point source pollution. The two main difficulties with a direct 
discharge are limits on TN and phosphorus discharges and impacts to shellfish harvesting 
[...]
percolation rates, type soils in each area, and depth to groundwater 

The cost analyses for the land application alternatives were based on the construction of an 
SBR at the community treatment plant, followed by the most applicable type of land 
application for that particular area. MDE has a policy that all new onsite wastewater 
disposal systems must be preceded by a treatment process capable of achieving an effluent 
TN of < 8.0 mg/L. This level of treatment is attainable with an SBR or MBR but is not 
practical with a trickling filter system without the addition of more downstream processes.  

Spray Irrigation  
Spray irrigation was used for the effluent disposal cost analysis for the Mt. Tabor Road 
study area because of cropland near the community. Most of the study communities were 
not well-suited for spray irrigation because of the lack of available land or poor, clayey 
surface soils. The large size of the community study areas make slow-rate application 
processes such as spray and drip irrigation infeasible because the large land requirements. 

Spray irrigation can be a good reuse of treated wastewater and can have a positive 
environmental benefit by reducing the amount of groundwater used for irrigation. Spray 
irrigation can be used on cropland, golf courses, or planted forest areas. Spray irrigation 
works best during the growing season when plants can uptake the remaining nitrogen in 
the treated wastewater. During the winter months or during wet periods, the effluent must 
be stored until conditions are favorable. 

The requirements for spray irrigation system are detailed in MDE’s Guidelines for Land 
Treatment of Municipal Wastewaters. Some of the requirements are mandatory: setbacks for 
application, maximum application rates based on soil properties, minimum 90-day storage, 
and monitoring.  

Drip irrigation 
Drip irrigation was used for the effluent disposal cost basis for the Shady Rest Road and 
Sabrina Park petition areas. Typical drip irrigation systems being used consist of a series of 
buried laterals containing dosing emitters. The laterals are pressurized and emitters are 
design to give an even distribution of flow. The treated effluent is typically put through a 
filtering system to prevent clogging of the emitters.  

A drip irrigation system can be operated all year. When plant uptake of water and nutrients 
is not occurring, the treated effluent percolates to groundwater. The requirements for this 
type of system are also included in MDE’s Guidelines for Land Treatment of Municipal 
Wastewaters. These guidelines include a required 30 days of storage.  

Rapid Infiltration Beds 
Many of the selected study communities have deep sands with sufficient depth to 
groundwater (> 10-ft), which are conducive to the use of rapid infiltration beds. The surface 
soils are poor and would have to be removed to construct the beds. The removal of the 
surface soils should be discussed with MDE, as this may be in conflict with its current 
policy.  



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

APPENDIX C 
56 WDC.072400001 

Rapid infiltration beds were chosen as an alternative for the Patuxent Manor community 
because of its rural location and availability of vacant land nearby for the construction of the 
system. Other communities were more suited for a deep trench type of system that does not 
require open adsorption beds. 

Again, the requirements for rapid infiltration beds can be found in MDE’s Guidelines for Land 
Treatment of Municipal Wastewaters. Rapid infiltration beds need much less land area and are 
not required to have provisions for effluent storage.  

Deep Trenches 
Deep trench disposal systems are used frequently for individual systems in the study 
communities. Construction of a deep trench disposal field consists of excavating a deep 
trench through the surface clay soil layer down into deep sands. The trench is then filled 
with gravel, and a 4-inch perforated lateral pipe within 4 feet of the surface is used to 
distribute wastewater. The deep trench system provides the same type of infiltration of 
treated effluent to groundwater as a rapid infiltration bed, except less soil has to be removed 
and the area above the trench can be used for turf, landscaping, parking, or other uses.  

The requirements for a deep trench system can be found in Anne Arundel County Health 
Department’s Private Sewage Disposal Code (2003). MDE does not officially recognize deep 
trench systems for community disposal systems.  

Wetlands 
The use of wetlands for effluent disposal was evaluated as a part of this study for the 
Hunters Harbor study area, and a separate technical memorandum documents the analysis 
in Attachment F. The Hunters Harbor study area was particularly challenging in terms of 
identifying suitable land areas to site a cluster treatment facility and associated land 
application site. The area has high ground levels, poorly drained soils, and a portion of it is 
designated as a septic tank problem area by the County Health Department, thus making 
the area poorly suited for land application of cluster treatment effluent and the continued 
use of OSDS. This section of the Chesapeake Bay is classified as shellfish harvesting waters, 
which would preclude the construction of a new direct discharge. Disposal options were 
also limited by the prevalence of Resource Conservation Areas, and the area is not 
designated for sewer service in the future. Screening analysis of vacant land areas revealed 
that wetlands were located adjacent to the site, and in the absence of any other alternative 
beyond upgrading the existing OSDS, a wetland treatment option was evaluated for the 
Hunters Harbor and was found to have several benefits. Discharging treated effluent to 
natural wetlands would provide additional polishing of the effluent before it enters surface 
waters. The wetlands would also act as a buffer between the shellfish harvesting waters and 
the treatment plant if there was a failure of the plant’s disinfection system and reserve 
storage capacity.  

The preliminary investigation into using natural wetlands at the Hunters Harbor study area 
revealed that more than 100 acres of wetlands would be required, while only about 24 acres 
of suitable wetlands were present in the area. The use of wetlands would be more suitable 
for smaller communities. The typical hydraulic loading to the wetlands can range from 
0.16 inch/day to 0.83 inch/day, depending on the level of treatment provided ahead of the 



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

 APPENDIX C 
WDC.072400001 57 

wetlands. One of the limiting factors is that hydraulic loading must be properly defined in 
order to preserve the existing wetland vegetation.  

Other Study Tasks 

Septic Tank Effluent Pumping Systems  

One of the subtasks of this study was to evaluate the use of septic tank effluent pumping 
(STEP) systems in conjunction with the construction of community treatment systems. This 
type of system would consist of leaving the existing septic tanks at each residence and 
installing a low-pressure grinder pump to pump the septic tank effluent to a community 
treatment system.  

This type of STEP system would produce higher operating and maintenance costs for the 
collection system and could also be detrimental to the community treatment system. The 
addition of a grinder pumps at each residence would require significant maintenance for 
pump repair and replacement and periodic pumping of septic tanks.  

The STEP system could also pose additional problems for a community treatment plant. 
With connection to the effluent of the septic tanks, there is likely to be inflow and infiltration 
(I/I) in the existing old septic tanks and piping to the houses. Piping should really be 
replaced all of the way to the house foundations to eliminate this source of I/I. The second 
problem is that the septic tanks will remove a significant portion of the BOD in the 
wastewater but will pass the nitrogen on to the treatment plant, which will likely inhibit 
biological nutrient removal (BNR) at the treatment plant. In order to have sufficient amount 
of carbon source for BNR, the BOD:TKN ratio should be greater than 3:1, which may not be 
the case when the BOD is being removed in the septic tanks.  

Bodkin Point  

Another subtask in this study was to evaluate upgrading the Bodkin Point community 
treatment system for nitrogen removal. The Bodkin Point – Pinehurst subdivision has 28 
total lots, of which 19 lots are connected to a community septic system and 9 have 
individual onsite treatment systems. The existing treatment system is a STEP system 
connected into a communal raised bed drain field.  

A conceptual cost was prepared to construct a trickling filter treatment system to remove 
TN down to < 20 mg/L. This type of system should be acceptable to the MDE because the 
average flow for the existing 19 lots would be 4,750 gpd (19 EDUs x 250 gpd/EDU). Note 
that new systems’ > 5,000 gpd are suppose to meet an effluent TN of < 8 mg/L. The estimate 
is based on reusing the existing STEP system and drain fields. The estimated construction 
cost is approximately $620,000. This is a high price for a limited amount of nitrogen 
reduction from these 19 OSDS.  



 



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

 APPENDIX C 
WDC.072400001 59 

Life-Cycle Cost Analysis 

Methodology 
Preliminary cost estimates were developed for each of the community treatment and 
disposal systems and included capital cost, O&M costs, and equivalent uniform annual costs 
(life-cycle costs). These costs were then added to the costs associated with the construction 
and operation of a collection system to form the complete costs of the community treatment 
system alternative.  

Capital Costs 
Capital costs were developed by calculating individual costs for each of the main unit 
processes in the treatment plant (i.e., headworks, process, disinfection, effluent disposal, 
and sludge storage). Costs for the main mechanical and process equipment were obtained 
from manufacturers. Costs of concrete work and buildings were calculated based on sizes 
and current market conditions. Once costs were obtained for each treatment process, 
percentages were added to the subtotal for civil and site work, process and yard piping, 
electrical, instrumentation, and general conditions. Cost analysis summary sheets for each 
cluster treatment system can be found in Attachment E. Tables 24 and 25 summarize the 
items included for each unit process of the treatment plant. 

TABLE 24 
Items Included in Headworks for Each Alternative 

Item MBR SBR Trickling Filter 

Buildings 

 Enclosed influent building to house 
the screening and grit removal 
equipment 

Enclosed influent building 
to house the screening and 
grit removal equipment 

None 

Equipment 

Screening Two* fine screens (Raptor rotating 
drum screen by Lakeside 
Equipment) 

One fine screen (Raptor 
rotating drum screen by 
Lakeside Equipment) 

None 

Grit Removal One grit removal system (Pista 
Grit by Smith and Loveless) 

 Primary settling tank 
used 

* Pre-Treatment requires redundancy because of the system’s reliance on effective screening.  

 



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

APPENDIX C 
60 WDC.072400001 

TABLE 25 
Biological Treatment Process Components Included in Each Alternative 

 MBR SBR BIOCLERE 

Buildings 

 Storage Room Storage Room Storage Room 

 Electrical Room Electrical Room Electrical Room 

 Operations Building Operations Building Operations Building 

 MBR Pump Gallery Chemical Storage Room  

 Chemical Storage Room   

Concrete 

 Equalization Tank SBR Tanks Primary Tank 

 Bioreactor (Anoxic) Equalization Tank Equalization Tank 

 Bioreactor (Aerobic)  Distribution Box 

 Membrane Tanks  Mounting Pads 

Equipment 

 MBR Units (1) SBR Units (2) Bioclere Units (3) 

 Miscellaneous Valves Miscellaneous Valves Miscellaneous Valves 

 Miscellaneous Sampling Equipment Miscellaneous Sampling 
Equipment 

Miscellaneous Sampling 
Equipment 

 Chemical Addition Tank (Alkalinity) Miscellaneous Stairs and 
Railings 

 

 Chemical Feed Pumps Effluent Water System  

 Nitrate Recycle Pumps (400%Q)   

 Methanol Tank   

 Methanol Pumps   

 Methanol Piping   

 Effluent Water System   

1) Scope of Services of Zenon includes aeration equipment for membranes and aerated tank, membrane 
equipment, recirculation equipment (piping), permeate pumps, piping and valves, backpulse equipment 
(backpulse tank, level control piping and valves), PLC, HMI, motor starters, startup and training, anoxic 
mixer, transfer pump and first year 24/7 autodialer service.  

2) Scope of Services of Aqua-Aerobics includes SBR equipment, mixers, decanters, transfer pumps, fine 
bubble diffusers for SBR, PD blowers, level sensors for SBR tanks, instrumentation for SBR system, 
equalization tank coarse bubble diffusers, PD blowers, levels sensors and controls.  

3) Scope of Services of Aquapoint includes equalization pump package, alkalinity feed system, Bioclere 
units, feed pump package, anoxic tank internals, post aeration tank internals and onsite training. 



APPENDIX C - ONSITE SEWAGE DISPOSAL SYSTEMS: EVALUATION OF TREATMENT ALTERNATIVES AND COSTS 

 APPENDIX C 
WDC.072400001 61 

Disinfection 

The UV system (based on a system manufactured by Trojan UV) sizes considered in this 
study depended on the disinfection limit desired in the effluent water. For direct discharge 
locations, the fecal coliform limit was established as 14 colonies /100 mL, which would be 
the most restrictive requirement if discharging into shellfish harvesting waters. For land 
application purposes, the disinfection limit established was 3 FC/100 mL, which is the most 
restrictive level used for spray application on golf courses.  

Sludge Storage 

Costs for sludge storage were calculated based on estimated sludge production for the 
various systems. Sludge holding tank and blower sizes were adjusted to provide roughly 
7 days of sludge storage onsite, to allow sludge to be periodically hauled to an existing 
County plant for processing. 

Effluent Storage for Land Application 

A total of 30 days of effluent storage is required for drip irrigation systems and 90 days for 
spray irrigation systems. This length of storage, combined with the size of the study 
communities, requires the storage of a very large volume of treated effluent. Storage costs 
were based on the construction of a lined earthen lagoon. In areas of high groundwater, the 
lagoons would have to be bermed above grade.  

Other Costs 

Other cost to construct the community treatment plants and effluent systems include 
providing power to the site, providing instrumentation and control, site work, pumping 
wastewater to the plant, and conveying treated wastewater to the land application or outfall 
location. Land acquisition costs for the community treatment plants and land application 
systems were based on $30,000/acre unless it was intended that community- owned areas 
were going to be used.  

O&M Costs 
O&M cost for treatment and disposal were calculated to include labor costs, equipment 
maintenance, chemical costs, and power requirements. Labor costs included a half-time 
employee for plants with flows below 100,000 gpd, and a full-time employee for plants with 
flows above 100,000 gpd. Maintenance costs were calculated as 2 percent of the total 
equipment cost, and membrane replacement cost were obtained from the manufacturer. 
Chemical usage was estimated for phosphorus precipitation, carbon addition, and 
membrane cleaning where applicable. Power requirements were based on main equipment 
power usage, along with an allotment for overall usage at the plants.  